BOOK No. B457/M

Modifications are made to these books from time to time and it is important
therefore that only the book sent with the machine should be used as a
working manual

PLEASE INSERT SERIAL NUMBER OF MACHINE

INSTRUCTION MANUAL FOR

DM

Hollow Chisel Mortisc)o

N

¢

Specification I\ C)
ambe usedy

L 4

in softwood, %uare 25, 4mm

Largest chisel i n be used \

in hardwood, i"square 19%9mm

Timber capacis achine b
e 8"wide.

Largest chisel whic

4"(101.6mm) 10" deep
254mm x 203mm

Timber capa of machi ith
) 5hisel. Ti'"deep x 8"wide.
190 .5mm x 203mm
' t

22" x 6" ,558.8mm x 152.5mm
inal f table. 18" 4 82mm
1 move fhtable. 4" 101, 6mm

of spi 3,000rpm (50 cycles)
3,600rpm (B0 cycles)
orsepowe . 3 phase, 2
1 phase, 1
Approx. area. 2'-10"x5'2" B63.6mm x 1574.8mm
Heig fWwork table, 274" 705mm
APp . t weight. g7o 1h. 303 kg,
Ap gross weight. 840 1b, 380 kg.
Shipping dimensions. 44 cu.ft. 1.25cu.m.
For Replacement Parts, Tools & Accessories,
Contact:—

BURSGREEN (DURHAM),

FENCE HOUSES, HOUGHTON-LE-SPRING,
TYNE & WEAR, ENGLAND DH4 5RQ
Telephone: Durham (0385) 852385

Telex: 53441 (BURDRM G)



S

SAFETY
Read Instruction Book.
Securely Lock Cutters. O@
Set Guards Correctly. C) @
Select Correct Speé\Q’ OO

Use Feeding De here\o ible.
Refer To HS oklet . (in UK) For
Safety In se O dworking
Maching.‘ $

$$ Qs\O




HEALTH & SAFETY

SAFETY OF WOODWORKING MACHIN

Woodworking machines can be dangercus i1f impr sed. The wide
range of work of which they are capable, reg dequate eguar-
ding arrangements against possible hazard

Many injuries to machinists are caused by‘ga leasneig ilure

to use the guards provided or to adj tgs correct
WADKIN LTD., supply machinery deaﬁ@r maxim sa v which they
9,

believe, as a result of thoroughdt minimize risks inevi-
table in their use. It is 'S’ respons li to see that the
following rules are complied to ensuge % at work:
1. The operation of ghine should orm to the
requirements of odwork ines Regula-
tions 1974, A s shoul sed and adjusted
correctly.

should be adopted as
v Work Booklet No.4l,
orking Machines",

v's Stationery Office)
Ltd.

2. BSafe methods working a
given inGthe Health and
tfle Use of
from Her 4

in the safe use of a machine

a djustments or clearing chips, ete.,
the mac eWghould be stopped and all movement

shoul ceased.

¢
5. KAll s and cutters must be securely fixed and the
sSpee ected must be appropriate for the tooling.

SAFETY IS5 OUR WATCHWORD BUT THE USER MUST COMPLY WITH THE

ABOVE RULES IN HIS OWN INTEREST. WE WOULD BE PLEASED TO
ADVISE ON THE SAFE USE OF OUR PRODUCTS.



2.
INSTALLATION

Remove protective ¢coaling from all bright parts by applying
a cloth seaked in parrafin, turpentine or other solvent,

When the machine is cased for export the handwheels are
removed and packed individuallyv, Remove and re-assemble
as shown in fig, 1.

c
I L-'———LE
w 1 Ly
o - i
A B J :
™
Ol
o/l TRIP

WIRING DIAGRAM FOR 3 PHASE SUPPLY

FIG.2,

a v e I

- = L
{1; [y
A
R Li |
L x a

L

aN
DJ{IL TRIP
WIRING DIAGRAM FOR | P
WIRING DETAILS

The motor and contr
despatch, all that is requi
the starter or isolator

Points to note when

1. Check that the
those on the m
fitted to the starter?
2, It is important that the correct si
the correct voltage at the starter,
a voltage drop at the starter and
3. Check the main line fus& r
list helow,

phase and frequg

W

a cable will
the motor,
rrect capacity,

give

See

4. Connect the line leads to the apfropriate terminals, See fip, 2
for 3 phase supply and fig, 3 for 1 phase supply.

5, Check all connections are sound,

i, Check the rotation of the motor for the correct direction, If
thig is incorrect, reverse any two of the line lead connections for
3 phase supply.

VOLTAGE, PHASE HP WG AMPSE
TINNED COPPER ~
WIRE
220 3 2 22 24
380,420 2 2 25 15
550 3 2 25 15
200 /250 1 1 19 38

Grease both
ends of housing

Qil gquadrant
1 turn per vyear.

and rack weelkly

01l shaft for
longitudinal

il operating

shaft weekly travel weekly,
: J
il slides
weekly.,
=
0il ra il screw for
lateral travel
weekly
FIG, 4,

inion weekly,
" g
LU CATION

is advisable kel a’ bright parts covered with a
n film of oil¥o ent ting.
MENDED POWER EM 125

REECOMMENDED SHELL AL VANIA 3,

IBH
{ A5 MM Y

(127w
I
408
MM
I
L
- 62 =
(1574 hn}
FIG.5,
FOUNDATION
See fig. §for bolt positions and cleavances required. When
installing the machine level the table by packing under the base

Foundation bolts are not supplied with the machine except by
special order,



3.

bit

*+—— chisel

Lips of spurs
of bit

The lips or spurs of the bt 3
touch the cutting ¢ of the chise

1,6 mm) below fig. 6, s0
t the bit cut "
The bit is hine spindl fica® of the

that all sizes of bits ca

required for 1" ( 25.4,
The chisel is held in $9pe i ]

spindle and I8 locked in posi ans of Lhe hefgon

nut "B, in flg 7, The bore of Yhed@rack® is 1 3/8" (@5

and a set of bushes is supplied so that imes of chisel

can be uged up lo o maximum size of 17

chisel holder bracket until the shoulder ¢
with the chisel bracket, The chisel sho
square to the rear of the table. When co¥fred
lock securely In position by means of the hexag
Position the bit so that the lips protede 1/1
below the chisel points and lock the bit tightly in
Care should be taken to ensure that the bil is securely
so that it cannot be forced againsi the cutting edge of t
chisel resulting in a fractured tool.
Do not jerk the tool into the work bul give steady pressure
Withdraw the tool occasionally from the work to allow the
I to clear itsell of chips,
The maximum chisel which can be used in soft wood is1"
prE.m { 25.4, mm) and §'( 18 mm) square in hardwood,

-!ﬁ

Chisel holder
bracket.

FIG.7

Handlever stop

Handlever
¢lutch

FIG.B,

HANDLEVER

The handlever to the right of the machine is used to
ol the movement of the head., The handlever is provided

% dual adjustment, Firatly to obtain the correct leverage

e head bolt "A" in fig 8, should be loosened and the
ted through the boss until _Er._ﬁnnumn. leverage is
hen set relock bolt "A",

ecessary movement of the head after the
red the work can be eliminated by releasingthe
'B" and adjusting the clutehto the reguired
56 he clutch by tightening handwheel

chise
plastic
position.
:m.__..

A stop is
dlever to ret

¢ handlever which allows the
fon only. This in turn restricts

wovement o ding on the positioning of the
h
o~ i
o o
o — =
\.ﬂ ) 2 Counterbalance
= | peerne
HH,..,‘ Ll _

\

Y
S

FIG. 9.

COUNTERBALANCE,

The mortising head is counterbalanced by means of a
spring connected by a chain to a cam on the handlever shaft,
The tension of this spring is set for normal counterbalancing
at the works but may be reduced or Increased by adjusting
nut "B" shown in fig. 8. The lock nut "A" should be secured
when desired tension has been given.



Stop
Haunching
stop
L
Stop bracket 3 D
FIG. 10,

DEPTH STOP.

A stop to control the travel of the head is [itted to the left
hand side of the head stock. Also incorporated on the stopbar
is a haunching stop. The stop bar is locked In the headstock
bv means of the square head bolt "A" in fig 10. The sliding
collar "B" is locked on the stop bar by the square head bolt
"“C". The stop on the collar hils agninst the stop bracket "D
This stop controls the depth of the mortise,

The swivelling stop "E™ has two positions one where it
atrikes on the stop bracket "D and one where it clears the
stop brackel and allows the stop on the sliding collar to str
the stop bracket, The swivelling stop |8 ndjusted by the han
"F". Thus the swivelling stop also controls the stroke of t
head allowing haunched mortisers to be cut,

Stop rods are provided on the table to control the it
the mortise.

\J

® Cramp pad.

FIG.I.

WORK CRAMP,

The work cramp has 3 positions on the machine table
allowing o maximum width of timber of B" { 203 mm) between
the eramp face and the rear of the table,

The cramp s controlled by the lever "A" in fig. 11,

The cramp face is drilled to receive a wooden pad to
prevent possible marking of the workpiece,

TABLE CONTROLS,

The table has both longitudinal and lateral movements. The
longitudinal movement is controlled by means of handwheel "B"
in fig, 11, and has 2 maximum movement of 19" (482 mm). The
table has positive stops in the side which can be set to control

the length of mortise to be cut,
The lateral movement is controlled by means of the handwheel

Y0 and hasa maximum meovement of 4" (101,68 mm) The
talile can be locked in position laterally by means of the ball
lever acrew ''D.

BORING
There are two methods by which this machine can be used

for boring. The maximum diameter of boring bit is 2"(50, 8 mm)
dia and the maximum diameter of all shanks is £*,

is used for quick conversion. The adaptor

consist i spindle whose shank fils into the machine
spindle siSpindle runs through a bearing in a housing and is
8 chisel holder bracket, The adaptor is fitted to
L in an identical manner to that of a chisel and is
) sition in fig 12, Care should be taken to ensure that
i or is securely in position, both in the chisel holder

ickel and machine spindle before use, :
The spindle of the adaptor is bored 3" dia and acceptsth
standard chisel bushes as supplied with the machine,

Machine spindle,

Method, 2,

This method reguires the removal of the chisel holder
brackel and this is to be replaced by a special dusteap which
ta gupplied to special order, Careshould betaken when fitting
speclial dustcap that dirt does not get into the bearing, *

The boring bits now fit direct into the machine spindle,
A three jaw drill chuck of 3" ( 12.7 mm) capacity with §"
dia shank can be supplied to specinl order. This also can

be used for boring,



FI1G.14,

&1

VRET STOF (EXTRA)

SEITING OUT ATTACHMER

The machine can be suppled winlWa
turret stop for rapid agd accurate mortis
long runs, as shown

Mt atiachment amd
me on short or

The setting wenl consists of slee s bers
ed 1o the rear r table on either siclgy of the
le. A number o UFIGEr S10ps are o these slop

the Mull length by medans

5 aned are adjustal
ball lever screw

The tureel slop consists
1 the right and are atinchey
the three stop bars are filled w
can be locked in any position, by
“B". The nocessary Spanner is prov
" witached 1o the end of the table TS8te againg
vollars “A",

The turnover stops on either or both sid
to position the mortise in relation to the end
spring loaded stop
length of the mortise 1o be cut.

able collars “A"
he hexagon head
rece@pring loaded

Hp
he adjustable

ble nre set
whilsl the

wide choice of accurately dimentioned and located morers
and haonched without need for low and laborioos mark

B
| Front of \
spur Top of (a)
Spur.
FIG.I5.

SHARPENING SQUARE CHISELS AND BITS

This chisel musi be sharpened on the inside only and the
cutting edges should be shaped to give a curve, as shown in
fig. 15 {(b) and maintained in shape as new, The bevels ofthe
cutting edzes must meet exactly al the corners, The depth
*A" i, e. the distance from the corner point to the curveat
the centre should be about one- elghth the diameter of the size
of the chisel. The cutting edges must be as short as possible
and fitted to an angle of about 359, as shown in fig. 15 (b).
The angle behind the culting edge must then taper off al an angle
of 259, It is recommended thal the special tool which can be
supplied should be used to ensure the correct angle on all

four cutting edges of the chisel,
It is most important that the cutside of the chisel is never

filed as this will reduce the size of the mortise and tend to
bind in the timber,

The bit is sharpened by filing above the cutting edges "B",
keeping the file at an angle of 15%, They must be kepl in a
atraight line with the inside points extending past the centre
as shown. Sharpen the spurs "C" on the top and front only
never on the outside, Keep them in line with the cutting edges
"B".

When a bit has been worn away by frequent resharpening
replace it by a new one, Using a short bit may lead to the
chisel oeing split at the cutting edges, Use a file of very fine
grade for sharpening both chisels and bits,

M

AR

Ul

H
I
chisel holder
bracket
FIG 16,
HANGE A
offemage the spindle f machine, so that the

bearigfs can be renewed the u tigged procedure should
be followed

1. Isclat ¢ electricall

2. Removet ust cap “A' .V by oving the two
hexagon

3. Remove loc right hand thre T the top of

the machine spi
4, Remove the 4
bearing housing to the m
5. HRemove the 4 hexag

head bolis
ase,

"D'@ securing the top

securing the bottom bearing
should be taken to support
bolts, The complete spindle
e direction of arrow “'E".
age the threads on the spindle

the machine spindle when re
assembly can now be removed i
Care should also be taken not to

end.,
6. The top bearing housing can now be removed from the motor

carcuse and the bearing removed and replaced by the new bearing,
7. The spindle assembly which has been removed can now be
dismantled on a bench.

8. Remove the laper pin "F"
spindle,

9, Remove the rolor from the spindle and the rotor key. Slide

off the distance plece "H",

10, Remove the 3 hexagon head bolts "I'" securing the chisel
holder bracket Lo the bollom bearing houslng,

11. Drive spindle {rom the bottom bearing housing in the direction
of arrow "E". The bearing may come out with the spindle or
remain in the bearing housing, but in either case can be readily

removed.
To re-assemble the head unil reverse the above procedure

taking care to ensure that no dirt or grit enters the bearings,
Before running the machine after the bearings have been
renewed always ensure they have been greased,

securing the collar "G" to the



EXTRA EQUIPMENT
BORING EQUIPMENT

==

HOLLOW MORTISE CHISELS AND BITS

The standard sizes of tools which canbe supplied to order

A N S Babueis The adaptor illust rated above Is to convert the mr.'hm;
- Lus w o Ln # 3m w qa  Quickly to accept boring bits up to 2" ( 50 mm) dia, with 3"
E:n‘;::', :‘}u:;ﬁ;ﬂl blade ;u 3:':‘3 an g‘?ﬂ .Eéh E?' 31%.4 dia shanks, This is desirable bul not essential equipment
Dia of bit shank s for boring operations,
Mia of chisel shank
— ) @
L 2

ial dusteap illust@ated Ahove can be supplied to

machine to accept bits up to 2" (50, 8 mm)
_ 4" dia shanks is dusteap replaces the chisel
SHARPENERS FOR HOLLOW MORTISE CHISELS bracket, JThighls eBgentlal for boring operations when
th® special b::-rl? r isWiot used,
The tool illustrated above, has been produced to eng
mortise chisels to be kept correctly sharpened. It iggh

in an ordinary Joiners brace and is mounied centra
axis of the chisel by means of a pilot which fils
chisel. This ensures that all four cutling edg : ned
to the correct angle. The corners only requi

sharp with a file. The sharpeners are a Tee sizes

with interchangeable loose pilots for each siz uit different

chisels,

No, 1 Sel, 17 to 378 chi 3 pllots nnings hita:l- These are avallable in the sizes shown below
—_—— L] (L]

No. 2. Set 3/8" to 11 y all have 3" dia shank, 2" { 50 mm) long

No. 3. Set "o ", 516", 3/8", 716", 1", 9/16", §/8", 1176", 1", 13/16"
—_— lersr-‘ liflﬂ", lll’ ].vau' llnl -La HI I%Tl' I. 5!.- -;1‘ %”'

Also available are
pilots, the range of the
1;‘1&".

1. 787, 2"

E ——( ]

* N
\‘::__ Three wing boring and slottuing bits:- all bits have 1 dia
= shanks,
I.."'a". 3.:"'15", %--' 5_}'15"1- 3.."'“", -Llflan' *u' Bﬂﬁ"‘ Emn' lmE"
i 1321867, 178", 151867, 17,
FILES FOR MORTISE CHISELS AND BITS ):1

This set of special files are recommended for sharpening
the sguare chisel and bits. They are of very [ine grade
and shaped to efficiently sharpen the corners of chisels after

use of the sharpeners, illustrated above, A three jaw drill chuck of 4" ( 12,7 mm) capacity as

{llustarted above, can be supplied for use with this machine.
A special dusicap for boring has to be used in conjunct fon
with the chuck unless the special boring adaptor is fitted.



B-SK-1096
B-1014/87

B-1014/86

D-1014M/2
A-L014/101

g

=l — o e el

Nameplate

Backplate for base

M8 x 10 long round head screw

Trunk packing piece (Special)

M16 x 50 long hexagon hesd bolt

M16 x 100 long hexagon head bolt

{Fg:uml when p.m:]r.in,g plece s fitted)
spring washer

Trunk

Stop bracket

M10 x 25 long hexagon head bolt

1" ifd x 1%" ofd x 1" long

oilite bush

NOTE:-
part no. and serial number of the machine,

When ordering replacement parts guote

Ref. No. Part No.

A-1014/82

44ADEFO
AT.3

BIADS/FO
A-1014M/28

B-1014/31
E-1014/1

No. OfT  Description

e o

R N

M10 x 30 long hex head baolt

M10 Nut

M10 x 12 long socket set screw
Brass bot for head

M6 x 20 long cheese head screw
M.E.M. Starter (3 phase, 50 cycles)
Brook Starter (3 phase, and 1 phase,
60 cycles)

MEM starter (1 phase, 50 cvcles)
M6 nut

I-[undlnvnr stop

MI10 x 40 Icnﬁ hexagon head bolt
18" bd x 1% ofd x 2" long oilite
Adjusting strip for trunk

HBase



Description

Ref. No, Part No.
30 B-1014M/18 1 1 Intermediate slide for table
3l 2 Dint screw 4 M6 locknut
32 2 14" long oilite b 4 M6 x 30 long hex head bolt
33 2 agon head bolt A-1D1473TA 1 Vee strip for lateral slide
a5 A-1D14/24 1 B-5-1-B 1 3/8™ whit ball lever screw
36 A-1014/41 1 46 A-1014/37B 1 Wee strip for longitudinal slide
a7 1 47 A-1014/13 1 Mut for cross travel
a8 2 48 A-1014/25 1 Shaft for lateral travel
9 [ 49 A-1014/40 1 Collar for lateral shaft
40 A-1014M/38 1 50 2 M10 x 20 long dog point screw
i1 B-1014M/17 1 7" dia dished handwheel
Ref. No, Part No. No. Off Description
Gl A-1014 /38 2 Longitudinal stop rod
a1 4 M10 x 50 long hexagon head bolt
&2 p-1014M/4 1 Sliding Table
a3 2 M10 x 20 long hexagon head balt
A4 B-1014m/33 1 Rack for table

NOTE -

When ordering replacement parts guote
part no. and serial number of the machine.

&4



Ref, No, Part No, Na, Qi Description Ref, Ma., Part
70 A-1014 /42 2 Bush for chisel holder
(1-13/16" bore 1 - 1,13/16" bore) 91 jloldptos 1
&5%'3431&1 for Ci'ina.dlian machines ‘EIE 14/8 ; it g R—
- " hore, -i"bore, 1 =1, IV E apon head bo
bnr:::l R 18 2 1/ 6% as kingfisher grease stauffer
71 1 M12 nut a5 A-1014/33 2 T retaining pip serew
T2 C-1014M/6 1 Chisel Holder f ® 30 long fluted dowel
T2 3 M10 x 25 long hexagon hoad b 1 ’2" B.S5.F, Washer
T4 ] M10 % 30 long hexagon he Y ¢ 1 M1Z x B0 long stud
5 B-101amMy/7 1 Bottom endplate B-1014 I.:ta.ch: for motor
6 1 M12 aeratight nut oo i ASF equal arm hexagon wrench
T 2 12 wigher 1M 1014 /57 Key {ot Bushes
78 1 M10 x 10 long hollo 102 A Adaplor bushes for augers
78 A-1014 /87 1 Haunch stop locatfin’s (1-3/18" bove, 1 - 3" bore, 1-3/B"bore)
80 A-1014M /170 2 Stop pin Special for Canadian machines
81 2 MI10 locknut 1-3/16"bare, 1 = {" bore, 1-19/ 64" bore)
az 1 1" dia plaghi L 4 ME x 30 long socket cap serew
83 A-1014M /103 1 Handle for stop eollar o 1 518" wide x 43" long key
B4 1 S.K.E, 5/16" teel ball A-1014 /82 1 Hut for spindle
85 A-1014M /08 1 Haun®h stop location eollar L., 4 1 Hoffmann bearing
& A-1014M /102 1 or dtbps 1 A-1014 750 1 Rotor locking collar
a7 2 ong hex head holt 1 B-1014/23 1 Spindle
\ A-1014M /89 1 stop collar g E*éﬂ'{;f’ﬂ i giﬂfi_an.cegliec;e for spindle
C=-101aM/5 1 &N offman bearin
J / 1 Grod ﬁ::::iid af s 11l 1 1" gas x 4" ldnggholiow sel serew
2/18, 2H.P., # 112 A-1014M /104 1 Haunch stop collar
ase, B0 cyele
Brook rolor and(E @
22718 2H. P, 3,
phase, 60 NOTE:-
frame When ordering replacement parts gquote
r, p.m. (1 phaze part no . and serial number of the machine,
1 and stator unit, Irame
. 3,800 r,p,m, (1 phase
Ref. No., Part No. Ho. Off Description
an 130 A=10140M 719 1 Boss for clamp screw lever
12} 123 125 121 A-1014M /36 1 Lever for clamp
126 128 123 Patt Mo, 28 1 130 dia plastic ball M12
124 27 123 B-1014 /10 1 Clamping screw bracket
2o IL 124 1 MI0 x 20 long hexagon head bolt
125 A=1014 /72 1 Limit washer for ¢lamp screw
126 1 6/ 16" dia x 2" long futed dowel(Flutes
‘%ﬂ central)
134 125 127 A-1014M /34 1 Clamp screw
132 a0 128 B-1014M/11 1 Clamp plate
139 1 M10 nut
133 I3t 130 A-1014M /65 1 Dagpaint gerew for elamp
131 1 MI10 x 20 long hollow sel screw
132 A-1014 /35 1 Clamp guide rod
NOTE:- 133 2 12 washer
When ordering replacement parts quote 134 2 M12 x 30 long hexagon head balt

part no. and serial number of the machine.



148 149 150 151 152 153 157 157

146 159 16l
160

151 154 I55 158 |56

NOTE:-
R MBLY When ordering replacement parts gquote

part no, and serial number of the machine,

Ref. No. Part No. Mo, off Description Ref No, Part No, No. Off Description

140 B-1014/58 1 Suspension bar 1652 1 3/8" wide x 13" long key

141 i L] M10 whit nut 153 1 3/8" wide x 13" long key

142 A-1014m /02 1 Buspension adjustment rod 154 B-1014p1/26 1 Handlever shaft

143 B-1014n /46 1 Balance Spring 156 B-1014n/21 1 Inside clutch

144 A-1014 /45 1 Hook for chain 158 B-1014M /22 1 Outside clutch

145 26 110044 chain 187 2 M12 x 30 long hexagon head bolt
rivets 158 A-1014 /47 1 Spring for clutch

146 A-10140 /44 1 Link screw for chain 159 1 MIG x 80 long stud

147 A-1024 /44 1 Spindle locknut 160 Patt.no. 14 1 a"dia, plastic handwheel, M16T R, T,

148 C-1014M /15 1 Cam for counterbalance chain 161 1 16 washer

149 B-1014m/14 1 Quadrant for head 162 B-1061/66 1 Handlever

150 B-1014/16 1 Quadrant plate

151 3 MEx 12 long hexagon head bolts



SETTING OUT ATTACHMENT
& TURRET STOP EXTRA

¢
NOTE:- \
When ardering replacement parts guote
pert number and serial number of the machine, . *

REF.NO. Part No, No. Off Rel. No. No. Off Description
200 A-1014M /11T 4 218 1 M16 whit x 35 long sockel cap
2m B-1014M /20 4 sCreaw
202 4 218 1 M8 x 12 long hollow sel screw
203 4 23 4 M8 x 20 long hollow set screw
204 A-1037/83 6 2 3 10 washer
205 B-5-18B i -1014 /118 a Spring for table stop plunger
206 B-1014M /106 f A-1014M /108 2 Plungers for stop
207 B-1014 /107 1 3 3 dia, x 20 long groverlok spring
dowel
208 4 3 10I/Dx16 O/Dx 20 long oilite
209 i) bush
) 220 A-1014 /114 1 Handle for box spanner
il:lﬂl B-1014 /107 227 1 Terry's clip size No. 80/0
238 1 1/8" fluted dowel
211 ie 2 A-1014 /115 1 Box spanner for stops
230 A-1014 /116 1 Pin for box spanner chaln
212 1 211 18"1ong Oval link chain
213 1 1 232 2 M10x 30long sockel cap screw
214 1 o, ball 233 B-1014M /106 1 Stop bar and plate
215 1 ng for plunger 234 12 MGx 25 long hexagon head bolt
I 236 A-1014M /111 12 Stopblock
216 13 Tong hollow aet screw 230 A-1014 /110 3 Stop bar
217 ‘_0 n for stop bracket 237 A-1014M/112 1 Stop bar tie plate
240 4 242 ( )

Ref No, Part No, No,Off Description

240 A-1014 /B9 Boring attachment steel bearing
housing
241 A-1014 /88 1 Boring attachment extension spindle
242 1 {"gas x 1" long hollow set screw
243 1  62mm internal eirelip
1
1

-

244 #8508 SKF "Sealed for lfe" bearing
245 A0mm external elrelip

NOTE:-
/Q When ordering replacement parts quote
part no, and serial number of the machine.



R

e e SN I A oy
_ﬁp L ﬂw_.fwu?fﬁ
TN
FieF_wney oo
AR Ee 2 T e L
Tehary T I
Fzi hFammy 0 T 00 Fed)
— R e NI TN Wy e |

Aa5E ey T ey Bad

T . o

£ ol e e TR L. |

wore = RN

& F 5o ey seay yow

o7 OO0y~ ~ " Faaigy TAiey o0 CIYET

C7F i~ "= = =+ Taepnaneey

TR e FIRE] a0 INFANEN YeFTIET

- - N T

RN vaT oy, T T T T TR s AT

LT R £ Fel w0 JIN

ToenEy 7 VeSS ) Q5T TR LR

Feoreg] ¢ Obay PNy G TEOY JTTORET
NQULE IO Z




- c-oaNfro |

Derr
 Strwia

-

wlar)
s -

Mi

m“!m___?_‘

_ . = oz .
- o ¥ A
dagE  OuTiivE —y :
T =
[-

28




Sharpening Square Chisels,

Chisels to be sharpened should be secured in vice and sharpened as follows:-

A sharpening tool FIG - A - has been produced to enable mortise chisels to be kept
correctly sharpened. It is for use in an ordinary joiners brace and is maintained
central with the axis of the chisel by means of a pilot which fits the bore of the chisel,
This ensures that all four cutting edges are sharpened to the correct angle,

After using sharpening tool the shaded sections of the chisel as shown in FIG - B -
may be filed back to ensure better penetration of the wood, NOTE:- It is most import-
ant that the outside of the chisel is never filed as this will reduce the mortise size and

tend to bind in the timber,

Sharpeners are available in three sizes with interchangeable loose pilots for each
size, to suit different chisels as follows:-

No, 1SET 1" to 3/8" chisel with 3 pil
No, 2SET  3/8" to 11/16" chisel with

il
No. 3 SET 3" to 1" chisel with 3 pij
Also available are sharpeners as shown above but pilots, flie ®ange of
these are 4" to 1" rising in increments of 1/16",

Q-
O
N




Application

Worm Boxes

General
Lubrication

Prieumnatic
Lubricators

Grease

Brake Cables

APPROVED
Castrol B.P. Shel
ZN220 Energol CS320| @it ;:Nig
Magna 68 Energol HPGE a 68

Hyspin AWS32
Spheerol AP3

Brake Cable
grease

Spartan

«m@’
- N
9

H32

Esso Multi-
purpose
grease

xacofCaltex Wadkin
Regal 0il 320| L2
Ursa 0il P68 L4
Rando Oil HD32
Regal Starfak L6

Premium 3









